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LI ﬁ\:ﬂ‘?ﬂi%ﬂ%;&é\ % 0il pump and oil pipe ‘assembly =
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Part No.  Name Q'ty Remark

495B-31203 [ Pin 2
495B-31001 IR ERL gy Oil pump driving gear 1
495B—31004A BUMR R Oil pump housing 1

| GB/T97.1-1985 - | F#uE 8 } Washer 8 5
GB/T93-1987 B 8 Spring washer 8 5
GB/T5783-2000 | AFASLIRE M8x30 Bolt M8 x30 1
GB/T5783-2000 | /N fiskigH M8x20 Bolt M8 x20 2
495B-33000 : o ﬂl‘iﬂi%ﬂ%)‘é\ﬁﬁ Piping >assemb1y 1
490B-33005 g  Gasket 1

| GBIT6170-2000 | Al AE Mg Nut M8 2
GB/T899-1988 | JLUgH: M8x38 -St'ﬁ&vMéxs.s 4
4953—31100A BLMAEIEESMME  Screen fﬂtér ' 1
495B-31006A GIRTIE S S Ul filterylvgzvlsket 1

| 495B~31005A M{H]?E%‘L Cover,oil pump 1
GB/T308-1989 | %k 10 Steel ball 10 1
495B-31003 ISEEHEJ%% Spring v
495B-31002" PEIRET Screw 1
GB/T6171-2000 | NAUREE M14x1.5 Nut M14x1.5 1
GB/T6173-2000 ﬁﬁﬁ?ﬁﬂ%ﬁ Nut M14x1.5 1
495B-31007 PR SR Cover,oil pump gasket 1
495B-31202A T Inner rotor - 1
495B-31008A ShEEF Outer rotor 1
490B-31201 BLIMZRHh Shaft of oil pump 1
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